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下列样品由客户提供及确认为： 

The following sample(s) was/were submitted and identified on behalf of the client as: 

 

 

委托单位 

Consignor 
浙江永光无纺布股份有限公司  

ZHEJIANG Y.G.NONWOVEN FABRIC CO LTD 

 

 

委托单位地址 

Consignor address 
浙江省嘉兴市平湖市新仓镇仓东路 1168号  

No.1168 Cangdong Road,Xincang,Pinghu,Jiaxing,Zhejiang 

 

 

客供样品描述 

Sample Description by Client 
PET聚酯纺粘无纺布 

PET spunbond nonwoven fabric 

 

 

样品描述. 

Sample Descriptions 
(A)纺粘无纺布 

(A)Spunbond nonwovens 

 

 

颜色/色号 

Color 
(A)白色 

(A)WHITE 

 

 

纤维成分/材质 

Fiber Content/Material 
/ 

 

 

款号 

Style No. 
PET150GSM 

 

 

样品数 

No of Sample 
(A)1 

 

 

产品等级 

Product Grade 
/ 

 

 

检测类别 

Test Type 
委托送样检验 

Submitted (sample sent by client) 

 

 
 

样品送达日期 

Sample Receiving Date 
2021-03-01 

 

 

检测周期 

Testing Period 
2021-03-01 - 2021-03-09 

 

 
 
 

检测依据 

Document Accordance 
详见检测结果页 

Details please see test result page 

 

 

检测结论 

Test Conclusion 

本报告仅提供实测数据和单项判定， 详见检测结果页。 

The report only give the test result and Individual Judgment, detail please see follow 
page. 

 

 

 
  

 

测试结果仅对来样负责 

This test report refer only to the samples tested 

 

 
 

通标标准技术服务有限公司杭州分公司 
 

 

SGS-CSTC Standards Technical Services Co., Ltd. Hangzhou Branch 
 

 

批准人签署 Approved by: 
 

      

     

     

      

 

陆春晓（授权签字人） 

Rainer Lu (Account Executive) 
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检测结果及评判检测结果及评判检测结果及评判检测结果及评判 

Test Results and Judgment 

 
    

    

 

检测项目及测试方法 

TestItem & Test method 
判定 

Judgment 
样品 

Sample 
单位 

Unit 
技术要求 

Requirement 

 

 

测试结果 

Test Result 
 

 

透气率 

Air Permeability 
GB/T 24218.15-2018 

测试面积：20cm²，压降：
200Pa 
Test area:20cm², Pressure 
Drop:200Pa 

 

 

- 
 

A 
 

L/(cm².s) 
 

- 
 

透气率 Air 

Permeability 

 

0.0428 
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样品照片样品照片样品照片样品照片 

Sample Photo 

 

  

 

  

 

**报告结束** 

**End of Report** 

 


		2021-03-09T15:18:45+0800
	Shenzhen
	SGS officially issued document




